AIR-300 Spare Parts

DRAWING NO.PART NO.VERSIONIMAGEDESCRIPTIONPRICECAProp65BUY NOW
13000011Water-Feed Assembly34.05
23000021Screw M4X101.71
33000031Oil Seal6.55
43000041Body76.41
53000051Screw M4X61.59
63000061Needle Bearing FJ810W13.09
73000071Snap Ring S-101.84
83000081Spiral Bevel Gear27.94
93000091Ball Bearing 6201ZZ8.24
103000101Spindle 5/8"-1161.12
113000111Oval Key 3x3x102.14
123000121O-Ring KS-11.74
133000131Nozzle 5/169.01
143000141Oil Seal OS202646.55
153000151Nut M34 Left Hand15.82
163000161Spiral Bevel Pinion22.93
17516-20 1Ball Bearing 608ZZ8.24
183000171F-Bearing Case13.76
193000181Rotor Spacer3.58
203000191Rotor40.81
213000201Vane15.72
223000211Cylinder39.29
233000221Spring Pin φ2.5X151.80
243000231R-Bearing Case20.95
253000241Bearing R4ZZ8.19
263000251Intake Manifold24.45
273000261Set Screw (M5x6)1.84
283000271Grip Cover13.09
293000281Nut φ3818.34
303000291Retainer Nut22.93
313000301Gasket φ321.64
323000311Endcase69.86
333000491O-Ring KS-51.52
353000321Conical Washer M41.59
373000331Valve19.65
383000341Needle Pin φ1.5x3.81.92
393000351Valve Lever5.24
403000361Screw M4X61.59
413000371Silencer10.48
423000381Hose Fitting φ815.72
433000391Air Hose 8DX6d 10ft (3m)26.20
443000401Hose Band3.28
453000411Exhaust Hose (leather)19.87
463000421Water Valve24.01
473000431Hose Insert7.85
483000441Union Nut3.93
491332291Water Hose 8mm ODx10ft (3m)12.50
50AWP-561Compression Ring3.92
51AWP-571Compression Nut4.44
52AWP-741Hose Coupling14.24
53AWP-751Gasket 24x14x30.40
543000461Wrench 17mm8.93
55AIR-0081Rust Inhibitor Oil (8oz / 237ml)10.75
563000451Screw M5X61.59
573000471Jiffy Luber11.46
583000481Grease Cartridge (14oz)11.17
573000502Spindle M1461.12
583000512Needle Point Coupler9.36